
JGRM1700



J G R M 1 7 0 0    H A R D W A R 
E( s h o w n  i n  a c t u a l  s i z e )

1

A1.M5X15L PHELLOLIP'S HEAD  SCREW...4PCS

A5.M10X45L HEX HEAD SCREW...1PCS

mm

inch

0 6010 30 504020 60 130120110100908070 140 15010

1" 6"4"3" 5"2"

0

0

A2.M8X45L SOCKET SCREW (FULL THREAD)...2PCS

A3.M8X75L HEX HEAD SCREW...2PCS

A6.M12X25L HEX HEAD SCREW...2PCS 

A4.M10X25L TAPER FLAT HEAD SOCKET SCREW...4PCS



J G R M 1 7 0 0    H A R D W A R 
E( s h o w n  i n  a c t u a l  s i z e )

2

A8.M12X130L HEX HEAD SCREW...2PCS

mm

inch

0 6010 30 504020 60 130120110100908070 140 15010

1" 6"4"3" 5"2"

0

0

C1.M8 WASHER (Ø16)...4PCS C2.M8 SPRING WASHER...2PCS

C3.1/2" SPRING WASHER...3PCS C4.M10 WASHER (Ø27)...15PCS

A7.M12X90L HEX HEAD SCREW...2PCS 

A9.M10X50L HEX HEAD SCREW...7PCS

A10.M5X5L SINK HEAD SCREW..4PCS(Pre-installed)
 



J G R M 1 7 0 0    H A R D W A R 
E( s h o w n  i n  a c t u a l  s i z e )

B1.M10 CAP NUT...7PCS B2.M12 CAP NUT...4PCS

B3.1/2" CAP NUT...3PCS

3

mm

inch

0 6010 30 504020 60 130120110100908070 140 15010

1" 6"4"3" 5"2"

0

0

C5.M12 SPRING WASHER...2PCS C6.M12 WASHER (Ø34)...10PCS

B4.3/8" CAP NUT(4T-16)...1PCS(Pre-installed)



J G R M 1 7 0 0    H A R D W A R 
E( s h o w n  i n  a c t u a l  s i z e )

D4D1 D2 D3 D6

D10

D1.Belt Wheel(9213-002C)..................................................8PCS
D2.The Round Side Cover(9211-173)...............................14PCS
D3.Snap Link  (8810-001)....................................................3PCS
D4.Hook(8341-174)..............................................................2PCS
D5.End Cover(9211-014).....................................................1PCS
D6.Elbow Belt(9630-284).....................................................2PCS
D7.Rubber Blanket(9310-075).............................................2PCS
D8.Elbow(9310-107)............................................................2PCS
D9.Fenders(9310-078).........................................................1PCS
D10.5545mm Steel Cable....................................................1PCS
D11.3845mm Steel Cable....................................................1PCS
D12.1305mm Steel Cable....................................................1PCS
D13.End Closure(8130-465)(Pre-installed)..........................2PCS
D14.Knock-Down Parts(8130-464)(Pre-installed)................2PCS
D15.Pipe Close(9211-077)(Pre-installed)............................2PCS
D16.Polyurethane Handle(9162-225)(Pre-installed)............2PCS
D17.Distance Washer(9310-128)(Pre-installed)..................2PCS
D18.Bushing(9310-132)(Pre-installed).................................2PCS
D19.Bearing(8510-016A)(Pre-installed)...............................4PCS
D20.Shocking Proof(9310-018)(Pre-installed).....................1PCS
D21.End Cover(9211-114)...................................................1PCS
 
 

D11 D12

D5

4

D13

D20

D9D8D7

D19
 

D18
 

D17D16D15D14

D21



J G R M 1 7 0 0    H A R D W A R 
E( s h o w n  i n  a c t u a l  s i z e )

5

A[1PCS] B[1PCS] C[1PCS]

D[2PCS] E[1PCS]

F[1PCS] G[1PCS] H[1PCS]

K[1PCS]
I[2PCS] J[1PCS]

(8313-188) (8331-080)
(9121-111)

 



S T E P

Above shows STEP
assembled and completed

1

1

A

D5

F

A6X2
C5X2

C6X2

D4X2

D6 G

A1X4

A5

C4

D2

D1

B2
C6

A2

A2

D9

B

C6 B2

I

A4X2

D7

C

I

A4X2

D7

A8

C6

C6

A8

6

D3

C1

C1



S T E P

Above shows STEP
assembled and completed

2

2

B1
C4

D2

A9 C4 D2

D1

D1

A9
D2C4

B1 C4
D2

D12
B3

C3

A9 C4 D2

A9
C4

D2

D1

D1

D2
B1 C4 D2

B1

C4

A3

C2

C1

A3

C2

C1

D8

K

D8

7

D21



S T E P

Above shows STEP
assembled and completed

3

3

D12

H

D3

D3

D11

D11

D1

A9

D2

B1

C4

D10

B3

C3

E

C4
D2

D

D1

D2 C4 B1

A7

C6

C6

B2

A7

C6

B2

C6

A9C4D2

D

D1

B1 C4

D2

8

J

A9

C4



A 

A

9

D10

B3

C3

B3

C3

D10



D12

D11

10

B3

C3



KEY
Match the letters inside

each triangle
connects
connects
connects
connects

A A

B B

C C

D D

JGRM1700
Exploded View

PAGE 11

A

A

B

B

C

CD

D

A6
C5

C6

A6 C5 C6

F

D4
D4

A1

A1

A1
A1

G

D6

D7

A4 A4 A9

I

C4 D2

B2 C6

B1
C4

D2
D2 C4 A9

B2

C6

D12

B3
C3

D2 C4 B1

C6B2

D2
C4

A9

D9
A2

A2

C6
B2

C6

A7 C6

A7

A9

C4

D2 D5

D2

C4
A9

A9

C4
D2

D1

C3
B3

D10

E

D18

C4

B1

D19

D

D19

D2

C4
A9

D2

C4
B1

B1
C4

D19

D

D19

D2

A9

29

D11

D11

D3

D3

D16

A10

A10

D13

D14
D17

D15

H

D15
D17

D14

A10
A10

D16

K

C1
C2
A3 C1

C2
A3

C

D7

A4A4

I

A8
C6

C6 A8

D8

D8

B4

D2
C4

A5

B

D13

A

J
D12

B1
C4

D2

D2 C4

D20

D1

D1

D1

D1

D1

D1
D21

D3

C1

C1


	JGRM1700-封面
	JGRM1700-螺丝表明细
	JGRM1700-180702-NODOOR - step1
	JGRM1700-钢索路径
	JGRM1700-explo

